Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions PDF

1 of 2
1 of 2

Summary of Content for Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions PDF

1

All Rights Reserved

Printed in the USA

2001 by The Toro Company 8111 Lyndale Avenue South Bloomington, MN 55420-1196

Light Kit TimeCutter Z Riding Mower Part No. 104-8041

Form No. 3326-115 Rev B

Installation Instructions

Attaching the Lights 1. To attach the side light, place the upper bracket on the

left-hand frame rail approximately 7/8 in. (22 mm) from the deck mounting arm. Secure the lower bracket to the upper bracket with a bolt (1/4 x 5/8 in.) and locknut (Fig. 1).

2. Attach the light to the brackets with a hex. head screw (5/16 x 1 in.), lock washer, and nut (Fig. 1).

Important Ensure that the side light does not interfere with parking brake operation. The light is intended to be aimed down toward the mower.

m5423

1

2

3

5 67 84

Figure 1 1. Light 2. Upper bracket 3. Lower bracket 4. Bolt, 1/4 x 5/8 in. 5. Locknut

6. Hex. head screw, 5/16 x 1 in.

7. Lock washer 8. Nut

3. Align the other two lights with the holes at the front of the floor pan. Secure each light with a hex. head screw (5/16 x 1 in.), lock washer, and nut (Fig. 2).

m5428

1

2

3

Figure 2 1. Light and hex. head

screw 2. Lock washer 3. Nut

Installing the Switch 1. Lift the seat.

2. Remove the screws and washers securing the control panel. Remove the panel.

3. Remove the plug in the control panel.

4. Slide the gasket around the bottom of the light switch and insert the switch into the hole in the control panel so that the rounded part of the switch is near the top of the panel (Fig. 3).

m5424

1

Figure 3 1. Light switch

2

5. Connect the light wire harness to the main wire harness and to the light switch.

6. Route the wire harness through the hole in the side of the control panel and attach the panel to the machine using the screws and washers.

Installing the Wire Harness 1. Route the wire harness over the rear frame, through the

large hole in the rear panel, and behind the battery (Fig. 4). Pull the harness to remove slack.

2. Secure the light wire harness to the main wire harness with the 2 cable ties. Place one cable tie near the control panel and one near the rear frame rail (Fig. 4).

m5425

1

2

Figure 4 1. Wire harness 2. Cable ties

3. Route the harness through the hole in the left side panel. Route it over the frame and deck lift shaft (Fig. 5) and along the bottom of the left-hand frame rail.

m5427

1

2

Figure 5 1. Wire harness 2. Deck lift shaft

4. Pull the open connector up along the side of the front console and attach it to the light on the left-hand side of the machine. Ensure that the harness does not interfere with the parking brake or motion control lever.

5. To secure the harness to the machine, push the harness clips through the holes on the left side of the floor plate.

6. Route the harness over

Manualsnet FAQs

If you want to find out how the TimeCutter Toro works, you can view and download the Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions on the Manualsnet website.

Yes, we have the Installation Instructions for Toro TimeCutter as well as other Toro manuals. All you need to do is to use our search bar and find the user manual that you are looking for.

The Installation Instructions should include all the details that are needed to use a Toro TimeCutter. Full manuals and user guide PDFs can be downloaded from Manualsnet.com.

The best way to navigate the Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions is by checking the Table of Contents at the top of the page where available. This allows you to navigate a manual by jumping to the section you are looking for.

This Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions consists of sections like Table of Contents, to name a few. For easier navigation, use the Table of Contents in the upper left corner.

You can download Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions free of charge simply by clicking the “download” button in the upper right corner of any manuals page. This feature allows you to download any manual in a couple of seconds and is generally in PDF format. You can also save a manual for later by adding it to your saved documents in the user profile.

To be able to print Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions, simply download the document to your computer. Once downloaded, open the PDF file and print the Toro TimeCutter X Riding Mower 104-8041 Light Kit Installation Instructions as you would any other document. This can usually be achieved by clicking on “File” and then “Print” from the menu bar.